1. EZE# Frame

75 K5 LR BESLARR gy BT
Ref Part Chinese Description QTY unit
1 |05-0801000 Ry Frame 1 1
2 |05-0802000 EAES () Frame upper plug( bigger ) 2 1
3 04-0806000 ZEBREESL (V) Frame lower plug( smaller ) 2 1

FrEMREAE  required standard parts
1 |010413 T+ Pk RME X 12 cross bolt M5x12 9 1
2 010124 7S fAIE A IEARML0 X 20 flange bolt M10x20 ] 1

2. FiE#EZAR Front suspension system

5 (A AR BB i LR A
Ref Part Chinese Description QTY unit
1 |05-0118005 B IE Butter plug 8 1
5 0520101000 EEE 5D left Upper arm 1 1
05-0102000 EEE (D right Upper arm 1 1
4 10520103000 T8 5 left Lower arm 1 1
05-0104000 B8 D right Lower arm 1 1

4 104-0126000 HIOKBh 216 Front wheel hub 21 2 1
5  104-0601002 HI AR A Front brake disc 2 1
6 104-0129000 B (K Mounting bolt (long) 8 1
7 1070005 BT $3.2X40 pin (¢3.2x40) 2 1
8 020403 JEAHERIMI6 X 1. 5 castle nut (M16x1.5) 2 1
9 1020604 FRIE W £ ball mut ) 1
10 [05-0114000 A JE 2 Front shock absorbor 2 1
11 |04-0101010 PR R Arm bushing 1 16 1
12 {04-0101009 BERE NS Arm bushing 2 8 1

FrEbRHEAE required standard parts
1 010129 N IEARMI0 X 40 X 1. 25 flange bolt (M10X40X1.25) 2 1
2 1010130 N L IEARMI0 X 45 X 1. 25 flange bolt (M10X45X1.25) 2 1
3 1010134 N L IEARMIO X 65 X 1. 25 flange bolt (M10x65x1.25) 8 1
4 020203 AN HPUZRIMI0O X 1. 25 self-locking nut  (M10x1.25) 12 1
5 |010313 Yk AN FIBETME X 16 inner head bolt (M8x16) 8 1




3. FRERL

S R AR HELAATR K L&A
Ref Part Chinese Description QTY unit
1 ]05-0115000 JE R 2 Rear shock absorber 2 1
5 |05-0106000 Ji biBE ) left Upper arm 1 1

05-0107000 Ji LIRE (D right upper arm 1 1
4 10520108000 Ja F#E (D) left Lower arm 1 1

05-0109000 Ja F#E ) right low arm 1 1
4 04-0101010 BEREEEE Arm bushing 1 16 1
5 [04-0101009 BB RE N B Arm bushing 2 ] 1
6 |05-0118005 gL Butter plug 8 1

FrEbRHEAE required standard parts

1 |010131 SR L IEARMI0 X 50X 1. 25 flange bolt(M10x50x1.25) 2 1
2 010132 AR IEARMI0 X 55 X 1. 25 flange bolt(M10x55x1.25) 2 1
3 010134 FSFEEIBARMI0 X 65 X 1. 25 flange bolt(M10x65x1.25) 6 1
4 1010135 IS IEAAMIOX 70X 1. 25 self-locking nut(M10x70x1.25) 2 1
5 1020203 7N 2 H BB EEML0 inner head bolt M10 12 1

I ?

8 7 6
9 B
10
)
[ —T
| o '
8 11
| o 8 —
4, ¥ EHBE Steering vertical pole
53 (A3 AR HELAATR e L&A
Ref Part Chinese Description QTY unit

1 04-0502000

I [ 5

Steering plug




2 04-0803000 i Steering shaft holder 2 1
3 104-0503000 s Steering shaft bushing 1 1
4 |040114 THE (27 X42X7) Dust seal (27X42X7) 1 1
5 1060201 K (042) Snap ring ($42) 1 1
6 050102 Hih7& (6004) Bearing (6004) 1 1
7 1040109 HiE (25 X37X7) Dust seal (25X37X7) 1 1
8 04-0504000 LAmEYia Tie— rod 2 1
9 1020402 T HE AR REM12 castle nut M12 4 1
10 [070002 BT $2.5X25 pin $2.5X25 5 1
11 [04-0505000 s Steering shaft arm 1 1
12 [04-0501000 J7 A% Steering shaft 1 1
13 [04-0930000 J7 R A lock dust —proofed bushing 1 1
i FEtsiEfE required standard parts
1 010116 75 fAiE A AR ME X 20 flange bolt M8X20 2 1
2 020206 INAE S HPUERIMI4X 1. 5 self-locking bolt M14X1.5 1 1
3 010143 IS AR E B REMI2 X 55 X 1. 25 flange bolt MI2X55X1.25 4 1
A = E . B N B W
\h
’ by
\\ 10 9
e — T\
5, E#EEH  Handlebar
ik AV AR B RR o LA
Ref Part Chinese Description QTY unit
1 |04-0508000 fink= Grip 2 1
2 104-1102000 AR AL & T % electric shift switch housing 1 1
3 104-1103000 BEFH Clutch handlebar 1 1
4 04-0511000 Ja 4 (EEC) Rearview mirror 1£+ Iset
5 |04-0512000 Ja A (EEC) Gearshift handlebar 2 1
6 104-0509000 AR Grip end collar 145t Iset
7 104-0601004 IERFAR Drive mode select switch 1 1
8 104-1105000 Jnve 28 Throttle housing assemly 1 1
9 04-0404000 VIR Throttle cable 1 1
10 [04-0510000 ERFE Under holders 2 1
11 |030213 FH P 10.5X d20X2 cushion &10.5X »20X2 2 1
12 [04-1107000 BH 2R choke cable 1 1
13 [04-0507000 Rt Handlebar 1 1
14 [04-1108000 EVEEEY Gearshift cable 1 1
i FEtsiElE required standard parts
1 010119 7S fIE L I AR ME X 35 flange bolt M8X35 4 1
2 020203 7S fE 2 H PR REML0 self-locking nut MI10 2 1




6. BRI/

ik AV AR YRR i L
Ref Part Chinese Description QTY unit
1 [04-0809000 ITERE R Footrest 2 1
o 104-0807000 BEIAR P (KD Footpedal stand 1 1

04-0808000 BRI 28 ChRD Footpedal stand 1 1
FrEbsHEAE required standard parts
1 |o10121 7S fIE A AR MB X 45 flange bolt M8X45 4 1
2 020202 7SR H U RN self-lockinng nut M8 4 1
3 1010116 75 fiE 22 AR MB X 20 flange bolt M8X20 4 1
4 1010403 S IEARME X 16 cross bolt M6X16 4 1
7. BiH# % Front luggage carrier
5 AV AR HELARR i HpL
Ref Part Chinese Description QTY unit
1 04-0841000 JSOtRE kgD reflecter (_canada standard) 2 1
04-0815000 BB AE CRRAR) ront luggage carrier (europe standard) 1 1
04-0816000 HIBRSE CEhR) Front luggage carrier (usa standard) 1 1
9 04-0817000 HIBREE Chnds) ront luggage carrier (canada standard) 1 1
04-0818000 B PE2E GEP R RRER) lage carrier (high protect shed europe 1 1
04-0819000 BB SE CGRPEESERR) bgage carrier (high protect shed usa s 1 1
04-0820000 HIPR4E CEidr A hnbs ) lage carrier (high protect shed canada 1 1
3 |04-0812000 B AR FSAT (5D Front luggage carrier (iron) 1 1
4 |04-0813000 PREGAT S 4 Bracket of bumper 2 1
5  |04-0814000 PRSI K plugof bumper 2 1
6 |04-1014000 HIARBSAL CBBED Front plastic bumper (plastic) 1 1
7 104-0827000 I 2 LR AT Front bumper 1 1
FrEbsHEAE required standard parts
1 |o10115 N L MEAEME X 16 flange bolt M8x16 4 1
2 1010116 75 fA 5 A AR ME X 20 flange nut M8x20 7 1
3 1020202 7S fE 2 H U RN flange self-locking nut M8 6 1
4 1020201 7SR H U REMG flange self-locking nut M6 2 1




8, [T K Rear luggage carrier

W W

53 R A R JELAATR K C YDA
Ref Part Chinese Description QTY unit
04-0821000 Ja PR (RRAR) ear luggage carrier (europe standard 1 1
04-0822000 Ja R4 (Fh) Rear luggage carrier (usa standard) 1
) 04-0823000 Ja gL (its) Rear luggage carrier (canada standard) 1
04-0824000 Ja R4 GRS ) ge carrier (high protect shed europe s 1
04-0825000 Ja R4 (B REER) gage carrier (high protect shed usa st 1
04-0826000 Ja R4 GEP IR hge carrier (high protect shed canada 1
2 |04-0841000 SO (EEC) Rear reflector (EEC) 2 1
3 104-0829000 RIS (EEC) Rear license holder (EEC) 1 1
4 04-0828000 JEH ORI AL Rear bumper 1 1
5 ]04-0841000 SOGR Chirbs) Rear reflector (canada standard0 3 1
FrdtnitifE required standard parts
1 010115 N L IR FEME X 16 flange bolt (M8X16) 4
2 _|olo116 7N 2L IR FEMS X 20 flange bolt (M8X20) 10
3 1020202 7N A E SR RIS flange self-locking nut M8 4




2 9 I
o I s/ 3 \ [
3 -
T =
5 =
9, ERERE Stabilizer anti-roll
ik K5 AR PELAATR K CEXA
Ref Part Chinese Description QTY unit
1 |05-0119002 [ B2 E AR AT stabilizer anti-roll bar rod-L 2 1
2 05-0119003 R faE s i stabilizer anti-roll bar hoop 2 1
3 05-0119004 R fa g B EB IR & stabilizer anti-roll bar boot 2 1
4 [05-0119001 BRI REAT Qs 1 L
FrftniitE required standard parts
1 010115 ISV IZRMS X 16 flange bolt M8X16 2 1
2 020202 7S fE 2 H U RN self-locking nut M8 2 1
3 020203 JT A Z B IEREML0 castle nut M10 4 1
4 1070002 T $2.5X25 pin $2.5X25 4 1
10, HEEHEHE
ik AV AR PELAATR o CEXA
Ref Part Chinese Description QTY unit
1 |05-0808000 Y Trailer pothook 1 1
2 104-0831000 #EZEER L Tow bar 1 1
FrFtniifE required standard parts
1 |010132 SR L BEREM10 X 55 X 1. 25 flange bolt M10X55X1. 25 2 1
2 020203 ISV E AR EEMI0 X 1. 25 self-locking nut M10X1. 25 2 1




11, ZJIEHEpE 2WD—4WD

5 AV AR BELARR i L
Part No Ref No Chinese Name Description QTY unit
1 |04-0315005 JRE2 Clincher 1 1
2 104-0315004 JREL Clincher 1 1
3 |04-0315006 e B Gear axle 1 1
4 ]04-0315001 Y EE S reducer hull 1 1
5 (50102 76004 Bearing6004 2 1
6 SEHA G 20X b 32X 4 cushion 20X ¢32X4 1 1
7 160201 K% 42 Snap ring ($42) 1 1
8 040106 320X 42 X8 Dust seal 20X42X8 1 1
9 |04-0315008 P Column pin 1 1
10 [04-0315009 P Spring 1 1
11 [04-0315007 "X Fork unit 1 1
12 [04-0315003 =) AR FEATL Generator 1 1
13 [04-0315002 VU5 — il 28 2/4 shift unit 1 1

FrEbRHEAE required standard parts
1 1010309 A 7S F 2R AR MS X 30 inner head bolt M8X30 4 1
2 [010307 A 7S F HE AR E AR MG X 20 inner head bolt M6X20 4 1
3 1010106 ISR IBAEMG X 12 flange bolt M6X12 1 1
4 1010150 PN IEREMI4 X 10X 1. 5 flange bolt MI4X10X1.5 1 1




12, Fifés1F4 &M Front driving system

5 (A AR BB i CER A
Ref Part Chinese Description QTY unit
1 |04-0315009 [ &IEIF Spring 1 1
2 040110 yhiE25 X 37X 11 Dust seal (25X37X11) 2 1
3 104-0309000 tEHHE 1 Shaft jiont II 1 1
4 |04-0305000 BT\ CHY2WD/4WD) transmission shaft (with 2WD/4WD) 1 1
5 080004 01 [E40 X 2. 65 0-ring (40X 2. 65) 2 1
6 04-0306000 BTG Boot 2 1
7 1080003 0MIE30X 2. 15 0-ring (30X 2. 15) 2 1
8 104-0308000 tEEhE 1 Shaft jiont I 1 1

1 2 3 4
o
W —
Q
o —
| —
2 Y 8O\L
13, 5650 E L Rear driving system
ik (A AR B RR o A
Ref Part Chinese Description QTY unit
1 2406003 o A b S 4 Rear transmission shaftbracket 1 1
2 105-0302000 JEiRAIL Rear transmission shaft 1 1
3 105-0601001 JE AR Rear brake disc 1 1
4 SEH D 15X $30X5 Cushion ¢ 15X $30X5 1 1
5 WFE15X30X 7 seal 15X30X7 1 1
6 |05-0603000 RS Brake disc cover 1 1
7 1030220 SEHA G 13X 025X2.5 cushion $13X $25X2.5 1 1
8 020402 TERZREMI2 X 1. 25 castle nut MI2X1.25 1 1
9 070002 TFO4S 2. 5X25 pin  $2.5X25 1 1
st required standard parts

1 1020206 AT EHBIMIAX 1.5 self-locking flange MI14X1.5 1 1
2 |010127 IS AEZE B REMI0 X 30 X 1. 25 flange bolt M10X30X1.25 4 1
3 |o10115 NIV ZEME X 16 flange bolt M8X16 2 1
4 020202 VAVt =l =k self-locking flange M8 2 1




14, Fimspapk C. V. Joint

5 (A AR JESCHA R K A
Ref Part Chinese Description QTY unit
1 04-0105001 R (Hh) drive shaft outter rubber bushing 92 1
2 04-0105005 KN E i clip(small) 2 1
3 04-0105002 R E (N) drive shaft inner rubber bushing 2 1
4 |04-0105004 AN i clip(big) 9 1
5 04-0105003 [IESiiESA drive shaft clip 2 1
6 04-0301000 TR 5% SR Front reducer 1 1
7 04-0310000 R EE front differential fixed bushing 1 1
8 04-0802000 MR S $E front differential supports block 1 1
9 ]05-0105000 e Al A AR C.V joint 2 1

FrFtnitifs required standard parts

1 010133 IS AR ZE B REMI0 X 60 X 1. 25 flange bolt MIOX60X1.25 1 1
2 1010130 IS A E B REM10 X 45 X 1. 25 flange bolt MI0X45X1.25 1 1
3 |010118 IS FAE L B2 AEMS X 30 flange bolt M8X30 1 1
4 010115 NV IZ M8 X 16 flange bolt M8X16 2 1
5 020202 7S fE 2 H U RN self-locking bolt M8 1 1
6 020303 IS A 2Z RS flange nut M8 2 1

? J# 4

? mfa

n \

=y .

2%
i

2 3 ; 4

15, J5¥5)6 /% Rear driving

e "e TR ESRAn Wi B
Ref Part Chinese Description QTY unit
1 [070005 BT $3.2X40 pin 93.2x40 2 1
2 020405 JFFlEEREM20 X 1. 0 castle nut M20x1.0 2 1
3 1020604 R b R ball nut ) 1
4 104-0129000 BACIER Mounting bolt 8 1
5 105-0120000 Ja IRBh Rear drive hub 2 1
6 ST RRR Support joint 2 1
7 04-0105001 R E (M) outter drive shaft bushing 92 1
8  104-0105004 i N 1 clip (big) 2 1
g 10520112000 Ja 2i Y Hh Rear left drive shaft 1 1

05-0113000 Jei A7 - Hh rear right shaft 1 1
10 104-0105002 e E () inner drive shaft bushing 2 1
11 104-0105005 N R i clip (small) 2 1
12 105-0112001 EEX RS rear drive snap spring 2 1




16, FiEREE  Front Drive Reducer

2

IRRYRY!

: ]

S (A3 A R HELAATR K CY DA
Part No Ref No Chinese Name Description QTY unit
1 40108 VHEF22 X 48X 13. 5 Dust seal (22X48X13.5) 2 1
2 04-0301008 WA Breather hose 1 1
3 104-0301009 g Air cell 1 1
4 04-0301010 SEE clip 1 1
5 04-0301003 B PRI AR 75 Front reducer cover 1 1
6 7K 6006 Bearing6006 2 1
7 IE R 35, 2X30. 2 Differential shim 1
8 104-0301004 AR B 1 % Ring gear 1 1
9 04-0301007 FEH BB Differential assembly 1 1
10 [04-0301001 R 28 7% Front reduce hull 1 1
11 1050101 Hh&4901 Bearing (4901) 1 1
12 104-0301005 RIME/NER RS Pinion gear 1 1
13 1050105 Hh&6205 Bearing (6205) 1 1
14 104-0301005 AN 1B HERZRE Stop nut 1 1
15 [04-0301006 I A2 CRagfL) Check oil Bolt 1 1
16 1080002 0JEPE[29 X 3. 65 0-ring (29X3.65) 1 1

T FHFsUELE required standard parts
1 010118 75 FE 2Z RS X 30 flange bolt M8X30 6 1
2 010127 INFECZIZREMI0 X 30X 1. 25 flange bolt M10X30X1. 25 2 1
3 010113 IS A E B REMS X 10 flange bolt M8X10 1 1
4 010115 IS E B REMS X 16 flange bolt M8X16 6 1




17, JFRERE K Rear Drive Reducer

ik K5 AR HELARR B CER A

Part No Ref No Chinese Name Description QTY unit
05-0301000 o R s rear reducer assy 1 1
1 |04-0303006 Jov g Gl 0il cap 1 1
2 1080002 0% [E29 X 3. 65 O-ring 1 1
3 040119 35X 49X 6 Dust seal (35X49X6) 1 1
4 104-0301009 At Air cell 1 1
5  |04-0301010 SR clip 1 1
6 04-0301008 HRE Breather pile 1 1
7 05-0301002 JE i/ NER RS Pinion gear [ 1 1
8 050106 W K6206 Bearing (6206) 1 1
9 050111 HhK61908 Bearing (61908) 1 1
10 040132 HiE42 X628 Dust seal (42X62X8) 1 1
11 [2406000 JE R 4 Rear disc brake plank 1 1
12 07 73.5X3.35 O-ring 1 1
13 2407005 Ja R A HEIE A Ring pinion 1 1
14 [050101 W &k4901 Bearing (4901) 1 1
15 |05-0301001 J&i JRIE AR T Rear reduce hull 1 1
16 [050112 Hh&61909 Bearing (61909) 1 1
17 R 52X 45. 2 Gasket 1
18 [05-0301004 RHEVIF Pinion gear II 1 1
19 PRI 45, 2X35. 2 Gasket 1
20 Hh&6007 Bearing (6007) 1 1
21 WHEF42X51 X7 Dust seal (42X51X7) 1 1
22 05-0301003 JE R RS i Front reduer cover 1 1

I FEsriEY: required standard parts

1 |010127 IS AV IEAEMI0 X 30 X 1. 25 flange bolt M10X30X1.25 6 1
2 |010118 IS FAE L R AEMS X 30 flange bolt M8X30 6 1
3 010152 INAEECE (S 22) IBFENS X 10 flange bolt M8X10 2 1
4 1010124 INAVE LB AMI0 X 20 X 1. 25 flange bolt M10X20X1.25 4 1




18, BT EHE  Knuckle

53 R AR HELAATR K C YDA
Ref Part Chinese Description QTY unit
1 040120 ThEF38 X 50X 7 Dust seal (38 X50X7) 2 1
2 K ¢ 50 Snap ring ($50) 2 1
3 050116 4h7KDE0678CS12 Bearing (DE0678CS12) 2 1
4 104-0604000 AR S 5 Front disc brake bracket 2 1
5 04-0124000 $32 Ekk Ball joint ($32 ) 2 1
6 070002 BT $2.5X25 pin  $2.5X25 4 1
7 04-0122000 e ) Knuckle (left) 1 1

04-0123000 e (4) Knuckle (right) 1 1
8 060104 K ¢ 32 Snap ring (¢$32) 2 1
9 040128 40X 58 X10/14 Dust seal (40X58X10/14) 2 1
10 020402 FE A BEM1 2 castle nut MI2 4 1
11 |04-0125000 b 34Fkk Ball joint (¢ 34) 2 1
12 1060105 K& 034 Snap ring (¢ 34) 2 1
13 (010314 VT Sk A 7S S EAEMB X 20 inner head bolt M8x20 ] 1




19, FHT ML SUPPORT ASSY

ik K5 AR YRR i L
Ref Part Chinese Description QTY unit
1 040132 JHE 42X62X8 Dust  seal 2 1
2 050106 17K 6206 Bearing6206 4 1
3 |05-0118001 EEE Gasket 2 1
4 05-0118002 X E Gasket 8 1
5  |05-0118003 By Bushing 8 1
6 |05-0118004 NHE Housing 4 1
7 1040125 338X 62X 7 Dust  seal 2 1
8  |05-0118005 FEIHIE Butter 4 1
9 05-0118000 TR soppert jiont 2 1
T 5 b 4 A
1 010138 INAEE L IEARMI0 X 105X 1. 25 flange bolt MI0X105X1.25 4 1
2 1020203 ANAEEE HBUZRIMI0O X 1. 25 self-locking bolt MI10X1.25 4 1
20, #ZEEIK A-ARM PRODUCTION DECK
ik (A LA R BB i A
Ref Part Chinese Description QTY unit
1 04-0103001 A E SRR () left k absorption proction pedal 1 1
04-0104001 BT IR (4D right absorption pedal 1 1
o |04-0810000 BRI ) left protection pedal 1 1
04-0811000 BEF IR (D right pedal bracket 1 1
5 [05-0110000 JE BB IR (F) left protection pedal 1 1
05-0111000 JE BB IR (4D protection pedal 1 1
4 030204 SFH PEX d18X1 cushion @6xp18x1 10 1
Fr bRt required standard parts
1 010107 IS FE L IEARME X 16 flange bolt M6x16 10 1
2 1020302 Vi RreX: 453(6] flange nut M6 ] 1




21, FrFIAE R Front fender

ik K5 AR YRR B LR 2
Ref Part Chinese Description QTY unit
1 [04-1001000 B RME Front fender 1 1
o 10420901000 RIT @k (KD left head light 1 1

04-0902000 RIT Bk D right head light 1 1
3 04-1002000 AE Front vent grille 1 1
4 04-1012000 SRR I 7 Fender plug 2 1
5 [04-1013000 BRMEH B Fender cushion 2 1
6 04-1003000 IR (F) fornt left mudguard 1 1

04-1004000 IR (4D font right mudguard 1 1
7 04-1005000 HIHBR S Ve R [F e 4 support bracket 2 1
g 041006000 MR (F) Front lower mudguard 1 1

04-1007000 FIEEVE A E D) right lower mudguard 1 1
g |04-1008000 WEYHR D left tank side cover 1 1

04-1009000 WEYIR D right tank side cover 1 1
10 [04-1010000 JHI 4R 75 4R Top cover 1 1

FrEbsHEAE required standard parts

1 010403 S IEARME X 16 flange bolt M6x16 292 1
2 010405 + A SkM6 X 25 flange bolt M6x25 4 1
3 1010406 + A SkM6 X 30 flange bolt M6x30 2 1
4 020501 75 fA 15 2 B A R REMG self-locking nut M6 28 1
5 1010115 IS AL L IR X 16 flange bolt M8x16 6 1
6 1020303 IS A 2Z R RS flange nut M8 6 1




22, J5HFIHEE Sk  Rear Fender

ik K5 AR B RR o A
Ref Part Chinese Description QTY unit
1 |04-0832000 JiE Seat 1 1
2 104-1011000 Fh/NE R ZE hand pull cover plug 1 1
3 04-1018000 SR (D Center mudguard (left) 1 1

04-1019000 JESIR CFD Center mudguard (right) 1 1
4 04-1020000 Fhihik Left/right carburetor side cover 1 1
5  |04-1015000 Ja BEHME Rear fender (Single color) 1 1
6 |04-1012000 SR AR 7 Fender plug 2 1
7 (04-1013000 RN B Fender cushion 2 1
g |04-1016000 Jase sz (k) Rear mudguard (left) 1 1

04-1017000 Ja e A Rear mudguard (right) 1 1
9 104-1021000 FR R AR Rear fender 1id 1 1
10 [04-1022000 4T revit 9 1

FrEb#EAE required standard parts

1 010403 S IEARME X 16 cross bolt M6X16 25 1
2 020501 7S fE 2 H U REMG flange self-locking nut M6 20 1




23, EARME KIT BOX ASSY

5 K5 AR B RR i LA
Ref Part Chinese Description QTY unit
1 04-0906001 5 AT = rear kit box assy 1 1
2 |04-0906002 Ja BT AT trail light bulb 1 1
3 104-0934000 J& BT trail light 1 1
4 104-1023002 JG & % kit cover 1 1
5  |04-1023003 % seal ring 60mm 1
6 04-1023004 J5 %R spring 2 1
7 SEHA G 8. 5X 20X 1 cushion ¢8.5x20x1 2 1
8 04-1023001 J& & kit box 1 1
9 04-1023005 J& &R hL pull tie 1 1
ST FHFsUEAE required standard parts
1 010115 IS FE L IR X 16 flange bolt M8X16 2
2 010117 7S FE L AR ME X 25 flange bolt M8X25 2
3 020303 IS A 2Z R RS flange nut M8 2
4 020202 7S fE 2 H U RS flange self -locking nut M8 2
5 020302 Vavi it 453 flange nut M6 3
6 010504 H 4££ST4. 8 X 16 tap screw ST4.8x16 9




24, 2FEHBRH Electric components assembly

ik K5 AR YRR i LA

Ref Part Chinese Description QTY unit
1 |04-0906000 JE BT Bk Brake light 1 1
9 04-0909000 E AR Rear reverse indicator (left) 1 1
04-0910000 Ja¥ T D Rear reverse indicator (right) 1 1
3 |04-0913000 ringk g auxilliary relay 1 1
4 |04-0914000 FLIR Battery 1 1
5 04-0912000 Ak L 2E Start relay 1 1
6 04-0918000 By 7K 2 water proof cap 2 1
7 04-0927000 2R Combination meter wire 1 1
g |04-0907000 FIEAEV OS] left front turning light 1 1
04-0908000 I JT D rihgt front turning light 1 1
g 0420919000 I\ (EEC) Horn (EEC) 1 1
04-0920000 Y\ (EPA) Horn (EPA) 1 1
10 04-0921000 s (EEC) Flashing amber (EEC) 1 1
04-0922000 Nt (EPA) Flashing amber (EPA) 1 1
11 [04-0203001 MKERBE bushing 1 1
12 105-0901000 AR 4 A28 Main wire harness (Electric) 1 1

FrftnitifE required standard parts

1 010106 IS AV LR REMG X 12 flange nut M6X12 3 1
2 1010107 IS FE L IEAEME X 16 flange bolt M6X16 4 1
3 1010110 75 FA1E 22 BB AR M6 X 30 flange bolt M6X30 2 1
4 1010501 H B44ST4. 2X12 tap screw ST4.2X12 1 1
5 1020302 INFEEEMG flange bolt M6 2 1




25. RELHE Headlight

And Indicator

ik K5 AR YRR o A
Ref Part Chinese Description QTY unit
1 ]04-0911001 RITHTH head light bulb 1 1
2 104-0907001 LSRRI bulb 1 1
3 104-0911000 BiORAT SRR (EEC) Headlight (EEC) 1 1
0 04-0911002 B Z# (BEC) anti-vibration pad (EEC) 2 1
5 1030208 P (BEC) ¢8X ¢20X1 Cushion &8X ¢ 20X 1 (EEC) 2 1
6 |010116 ALK (EEC) M8X20 M8X20 flange bolt (EEC) 2 1
;10420932000 KIT ARIHE (EEC) Bracket (EEC) 1 1

04-0933000 U F IR (EPA) speedo bracket (EPA) 1 1
8 1040929000 HEBRT clip 1 1
9 104-0925000 &S speedo 1 1
10 [04-1024000 eI Dash board 1 1
11 04-0928000 LB Ignition switch 1 1
12 [04-0931000 PYIAJT3 (EEC) Switch alarm(EEC) 1 1

FrFtnitifE required standard parts

11020301 Vavi it 4535 flange nut M5 3 1
2 020302 IS A 2E R REN6 flange nut M6 1 1
3 |o10107 IS FHF 25 BEAEMG X 16 flange bolt M6x16 2 1
4 |010115 N 2L BEAEME X 16 flange bolt M8x16 2 1




26, AATHE M Front light Unit price

_/

b

ik (A AR HESCARR i LR
Ref Part Chinese Description QTY unit
| 104-0901001 KITF D Hull (left) 1 1
04-0902001 KITF* D Hull (right) 1 1
2 104-0901002 KITT i Bulb 2 1
3 104-0907001 kT Bulb 2 1
4 10420903000 KITHITER D left cover 1 1
04-0904000 KITITER CHD right cover 1 1
5 1040905000 KT Rr %6 Cap 2 1

27, RIPLEVEN B  Engine Installation
5 (A AR HESCARR i LR A
Ref Part Chinese Description QTY unit
1 04-1025000 JHAE AR Heat protector 1 1
2 104-0401000 WEEE Intake pile 1 1
3 ]04-0402000 BRI Snorkel 1 1
4 04-1109000 AP RYAT Gearshift pedal 1 1
5 104-0214000 [ e heat insulation washer 1 1
FrEbRHEAE required standard parts
1 010107 IS FE L IEAEME X 16 flange bolt M6x16 5 1
2 010501 I B £2ST4. 2X 12 tap screw ST4.2x12 7 1
3 |010108 75 fA 15 22 BB AR M6 X 20 flange bolt M6x20 1 1
4 |o10117 7S FE A AR MB X 25 flange bolt M8x25 3 1
5 1020202 7SR H U RN flange nut M8 3 1
6 1020302 7N A 2Z R REN6 flange nut M6 5 1
7 |010109 ISR EME X 25 flange bolt M6x25 1 1




PNy

28, RPlEAESME Engin Installation

ik AV AR YRR B LR A
Ref Part Chinese Description QTY unit
1 |04-0206000 R BIATLIRE H Rubber engine mounts 2 1
2 104-0207000 RANHL LIRS upper absorber washer 1 1
3 |04-0209000 R Engine hang 1 1
1 010115 IS FE L BN X 16 flange bolt M8X16 2 1
2 1010134 IS A E B REM10 X 65 X 1. 25 flange bolt MI0X65X1.25 1 1
3 1020203 AN HBUZRIMI0O X 1. 25 self-locking nut M10X1.25 1 1

-0 W®O=—

29, X3Pl FAEEHE Engin Installation

5 (A AR YRR B Hpr
Ref Part Chinese Description QTY unit
1 04-0208000 RPN T RGEH lower absorber washer 2 1
2 |04-0206000 R BRI Rubber engine mounts 4 1
3 104-0210000 R BALIE Engine collar 2 1

FrEbRHEAE required standard parts
1 1010140 INFEE L IEARMI0 X 145X 1. 25 flange bolt M10X 145X 1. 25 2 1
2 1020203 ANAEEE HPUZRIMI0O X 1. 25 self-locking nut M10X1.25 2 1
30, BEENE Pattery Installation
5 K5 AR BB i HpL
Ref Part Chinese Description QTY unit
1 04-0804000 JEZE R Pressure plate 1 1
2 104-0833000 JHE G B Washer 2 1
3 104-0915000 R R Holder band 1 1
4 104-0916000 FRZE Washer 3 1
5 104-0917000 R AR Battery pothook 1 1
6 |04-0935000 K22 (30A) fuss wire (30A) 8 1
7 104-0805000 kAR S HE0 relay bracket 1 1
FrEbRHEAE required standard parts
1 J010504 [ 822514, 8 16 tap screw ST4.8X16 | 5 1




31, WA Fuel Tank

ik AV AR B RR e LA
Ref Part Chinese Description QTY unit
1 |04-0403001 e Fuel tank 1 1
2 |04-0403004 mE G 0il hose (wide) 390mm 100mm
3 |04-0403006 WEET oil pipe clip 2 1
4 |04-0403011 THARTT R Fuel switch 1 1
5  |04-0403012 AR TT R B4R fuel switch pressrue plate 1 1
6 |04-0403013 THFE T % S L T4 fuel switch handle 1 1
7 104-0403008 AR R ZE U5 Washer (rear) 1 1
8 040403010 MR EE U5 Boot (rear) 1 1
9 040403014 A A [ S 440 Plug 1 1
10 [04-0403015 JH 4R AR Pressure plate 1 1
11 [04-0403016 L AL B Sensor 1 1
12 [04-0403005 HWE D 0il hose (thin) 390mm 100mm
13 [04-0403003 A 26 AR B Washer 1 1
14 [04-0403002 AR o5 Cap 1 1
15 [04-0403017 AR ARl Washer 1 1
16 |04-0403009 HAEEEE (D Boot (front) 2 1
17 104-0403007 AR L ZE (D Washer (front) 2 1
FrFEbrEE required standard parts
1 |o10110 IS HAZAREMG X 30 flange bolt M6x30 3 1
2 1010106 PN I 25 BEAEMG X 12 flange bolt M6x12 2 1
3 |o10107 IS FHF 25 BEAREMG X 16 flange bolt M6x16 2 1
4 010414 TP A IERERZAEMS5 X 20 cross bolt M5x20 1 1




32, HERE Exhaust System

ik K5 AR YRR H LA
Ref Part Chinese Description QTY unit
1 04-0703000 TR R SR Muffler stationary rings 2 1
2 104-0702000 HE R DEGRE Muffler bar boot 2 1
3 |05-0701001 MER=R Muffler 1 1
4 |04-0701002 HBEHE black lead seal 1 1
5  105-0701002 MER=R i} Clamp 1 1
6 05-0701003 HRE Exhaust pipe 1 1
7 104-0701005 HAERH ( Exhaust pipe) gasket 1 1
FrFtnititE required standard parts
1 [010310 A 7S F I EEMS X 35 inner head bolt M8X35 1 1
2 020202 7SR H U RN self -locking nut M8 2 1
3 1020303 IS A 2E RS flange nut M8 2 1
33, #I5)FL% Braking system
ik AV AR BESLARR o A
Ref Part Chinese Description QTY unit
1 05-0601000 T BRI SR brake system 1 1
2 104-0601001 B S BB Front pad 6 1
FrFtniifE required standard parts
1 |o10107 INFHF 25 BEARMG X 16 flange bolt M6x16 2 1
2 1010106 PN I 25 BEAEMG X 12 flange bolt M6x12 2 1
3 |010108 7N F119: 25 BEARMG X 20 flange bolt M6x20 1 1
4 |010115 INFHE A AR AEMS X 16 flange bolt M8x16 4 1
5 1010128 IS AR E B REMI0 X 35 X 1. 25 flange bolt M10x35x1.25 2 1




34, HIIE L

5 AV AR B RR i L
Ref Part Chinese Description QTY unit
1 |04-0606000 SR T % [ 7 3 Spring 1 1
2 |04-0607000 [ FBIES Footbrake switch 1 1
3 |04-0608000 A 2 4 Stopper 1 1
4 104-0605000 AV B AT Brake pedal 1 1
5 040105 16X 23%3 Dust seal (16X23X3) 2 1
6 030223 S 17X 30X 2 Washer ¢ 17X30X2 2 1
7 1070002 BT $2.5X25 pin ¢2.5%25 1 1
8 104-0609000 AV [ 4 5% Return spring 1 1

35\ Fiv ERME

ik K5 AR BB i R
Ref Part Chinese Description QTY unit
) 12X6-B AR A5 front steel rim 2
12X 8-B JE AR rear steel rim 2
2 14003003 KRN D) rubber dust cap (latex) 4
3 |04-0117000 L Valve 4 1
4 104-0116000 ERBibm FREE) rubber dust cap (aluminum) 4 1
5 |05-0116000 ik Front rim (Aluminum) 2 1
05-0117000 JataaaieH rear rim (Aluminum) 2 1
¢ 104-0118000 HIRIT R )G Front tire (off-road) 2 1
04-0119000 Ja IR rear t tire (off-road) 2 1
;10420120000 H ARG Front tire (off-road) 2 1
04-0121000 Ja AR rear tire (off-road) 2 1




e T
e e a—

36, EFHLEEE Winch

s

5 AV AR YRR i LA

Ref Part Chinese Description QTY unit
04-0834000 A5 HLA AR winch 1 1
1 |04-0834001 [elilbiPS Switch 1 1
2 |04-0834002 i & Ctroller 1 1
3 |04-0835000 A 5 HLE E R Holder 1 1
4 104-0836000 A 5 ML Bracket 1 1

FrFtnitifE required standard parts

1 010117 7S FE L AR MB X 25 flange bolt M8X25 2 1
2 1010116 75 fiE 22 AR ME X 20 flange blot M8X20 6 1
3 1010130 IS AR E B REM10 X 45 X 1. 25 flange bolt MI0X45X1.25 3 1
4 020202 7S fE 2 H U RN self-locking nut M8 8 1
5 1020203 7S fE 2 H PR REML0 self-locking nut MI10 3 1

37, ZFE i SNOW PLOW ASSY

F5 NG} IREA; ISR e =S
Ref Part Chinese Description QTY unit
04-0837000 TREK snow plow 1 1
1 04-0837001 LRI snow plow blade 1 1
2 VAV iRF = SEA A flange nut M20 1 1
3 FHEEE M0 spring gasket M20 1 1
4 Bl pin shaft 1 1
5 04-0837002 a4 steering pin shaft 1 1
6 |04-0837003 SIS support bracket 1 1
7 04-0838000 EiE R snow plow bracket 1 1set
8 INFE LI REM20 X 100 flange bolt M20x100 1 1

FrFtniifE required standard parts




010115

NI L MR AEMS X 16

flange bolt M8x16

030225

FH 21X $36X2

cushion @21x@36x2




